et-loader

Return to previous page

Specifications:

-High quality twill carbon fiber.
-220mm MOTOR TO MOTOR
-4mm thick arms with stregthened roots to handle the extra weight of the gopro in crashes
-Sturdy 30mm aluminum hexagonal standoffs
-Full set of hardware, including motor screws and a few spares to keep you in the air
-5″ propellers
-Weight:104.7g

Parts List:

1x 2mm Bottom Plate
1x 2mm Top Plate
4x 220 4mm Arms
2x 2mm camera side plate
8x 30mm Hexagonal Aluminium Standoffs
16x M3x12 Button Head Bolt
8x M3x6 Button Head Bolt
4x M3 Nyloc Nuts

Reviews

There are no reviews yet.

Only logged in customers who have purchased this product may leave a review.

Related Products

You can add any HTML here (admin -> Theme Options -> E-Commerce -> Promo Popup). We suggest you create a static block and put it here using shortcode